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MODEL 60 PARTS DIAGRAM 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 



   

Page 11 of 12 

 
 
 
 
 

MODEL 60 PARTS DIAGRAM (cont.) 
 
 
 

 
 
 
 
 
 
 



   

NOTE: <#> Is the reference number shown in the assembly diagram of the actuator located at the end of this manual. 
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MODEL 60 ACTUATOR PARTS LIST 

 

Ref 
No.   Part No.   Description 

Multi-
Fit 

Marine  
43397, 
47457 

Multi-
Fit 

Painted  
43399, 
48152 

Lever-
Lock 

Marine  
43329, 
47154 

Lever-
Lock 

Painted  
43386, 
48199 

1   4324600   Outer Case 1   1   
1   4338700   Outer Case   1   1 
2   2337700   Strut 1 1 1 1 
3   2337800   Coupler Case 1       
3   4097000   Coupler Case   1     
3   4332500   Coupler Case     1   
3   4338800   Coupler Case       1 
4   2336200   Shock Absorber 1 1 1 1 
5   2339000   Bolt, Hex 7/16 NF x 2-5/8 1 1 1 1 
6   2339100   Locknut, Hex 7/16 NF Thin 1 1 1 1 
7   2327800   Roller 4 4 4 4 
8   2341300   Bolt, Hex 1/2 NF x 3-3/4 2 2 2 2 
9   1861200   Locknut, Hex 1/2 NF 2 2 3 3 

10   4623800   Breakaway Assy. w/pin, cover, s-hook 1 1 1 1 
11   1055500   S-hook - included with 46238 1 1 1 1 
13   4005200   Breakaway Spring 1 1 1 1 
14   2346300   Push Rod Assembly 1 1 1 1 
15 * 2336100042   Master Cylinder - Drum Brake 1 1 1 1 
15 * 4714200042   Master Cylinder - Disc Brake 1 1 1 1 
16 * 2341400   Gasket 1 1 1 1 
17 * 1209800   Connector, 1/64" orifice - Drum Brake 1 1 1 1 
17 * 4750300   Connector - Disc Brake 1 1 1 1 
18 * 1050800   Bolt, Hex 1/4 NC x 3/4 4 4 4 4 
19 * 07994000   Lock washer 1/4 4 4 4 4 
20 * 4480701   Filler ap, 1-1.4-18 NEF plastic 1 1 1 1 
21 * 2338900   Gasket, Filler Cap 1 1 1 1 
22 * 2356600   Cover, Master Cylinder 1 1 1 1 
23   2338100   Latch Bolt 1 1     
24   1809000   Lock Plate 1 1 1 1 
25   4335800   Ball Latch 1 1 1 1 
26   4336800   Spring 1 1 1 1 
27   2338300   Hand Wheel Lock 1 1     
28   2420000   Hand Wheel 1 1     
29   2496400   Lock Ring 1 1     
30   2452500183   Cover, Front 2   2   
30   2452500317   Cover, Front   2   2 
31   1094100   Screw, Cover 6 6 6 6 
32   4358500   Handle Assembly     1 1 
33   4334500   Spring Plate     1 1 
34   4045400   Multi-Fit Coupler Repair Kit 1 1     
35   4358400   Lever-Lock Coupler Repair Kit     1 1 
36   1502600   Master Cylinder Repair Kit Wagner 1 1 1 1 
37   4395100   Master Cylinder Kit (includes * parts) Drum Brakes 1 1 1 1 
37   4820000   Master Cylinder Kit (includes * parts) Disc Brakes 1 1 1 1 


